
 
 

NOTICE OF SPECIAL MEETING 
OF THE 

SOUTH ORANGE COUNTY WASTEWATER AUTHORITY 
 

PC-15 COMMITTEE 
TELECONFERENCE MEETING 

 
November 3, 2021 

9:30 a.m. 
 

Join Zoom Meeting by clicking on the link below: 
 

https://socwa.zoom.us/ 
 

Meeting ID: 848 8709 5131 
Passcode: 917717 

 
One tap mobile 

+16699006833,,84887095131#,,,,*917717# US (San Jose) 
+13462487799,,84887095131#,,,,*917717# US (Houston) 

 
Dial by your location 

+1 669 900 6833 US (San Jose) 
+1 346 248 7799 US (Houston) 
+1 253 215 8782 US (Tacoma) 

+1 301 715 8592 US (Washington DC) 
+1 312 626 6799 US (Chicago) 

+1 929 205 6099 US (New York) 
 

Find your local number: https://socwa.zoom.us/u/kdPyKCnape 
 

NOTICE IS HEREBY GIVEN that a Special Meeting of the South Orange County Wastewater 
[...]
The comparative O&M)costs were estimated to develop NPV of costs over a 20-year period. Table 6-2 
presents the assumptions for the annual O&M and NPV cost estimate.  

Table 6-2. Annual O&M and NPV Cost Assumptions 

Parameter Units Value

Electricity Cost $/Kw-H $ 0.17

Interest Rate % 5%

Material Cost Escalation % 3%

Time Period for NPV Calculation Years 20

O&M Flow Basis mgd 4.0

The estimated operating costs were divided into three categories: 1) energy, 2) maintenance parts and 
labor, and 3) chemical usage. The annual O&M and NPV costs are presented in Table 6-3. 



Coastal Treatment Plant  Page 31 of 36
Coastal Treatment Plant Future Alternatives Feasibility Study
FINAL

Table 6-3. Annual O&M and 20-Year NPV Cost Summary

Parameter Five-Stage BNR MBR AGS

Energy $289,000 $450,000 $218,000

Maintenance Parts and Labor $32,000 $84,300 $ 22,300

Chemical $ - $29,800 $ -

Total Annual O&M $321,000 $563,000 $240,000

20-year O&M Cost $5,300,000 $9,300,000 $4,000,000

Capital Cost $17,500,000 $28,800,000 $36,900,000

Total 20-year NPV $22,800,000 $38,100,000 $40,900,000

6.3 Maintaining Plant Operation During Construction

Consideration was given to constructing each alternative while maintaining plant operation. Table 6-4 
summarizes the general sequence of construction for each alternative including units that are offline and 
the anticipated constructability challenges. 

Table 6-4. Potential Construction Sequencing and Challenges

Alternative General Sequence Challenges

Five-Stage BNR Construct improvements in one AB and West SC 
at a time. Coordination of basin operation

MBR

1. Offline: East Plant
Online: West Plant
Demo East SCs / Construct MBR
Construct BNR Improvements in East ABs

2. Offline: West ABs
Online: East ABs and West SCs
Construct Peak Flow EQ Basin in West ABs

3. MBR and Peak Flow EQ basin online

Reliability of West SCs
Demolition of East SCs
Construction within constraints of 
East SC footprint
Increased truck traffic to haul debris 
and spoils

AGS

1. Offline: West ABs and One West SC 
Online: East ABs, East SCs and Two West SCs
Construct: AGS 1&2 in West ABs and Buffer 
Tanks in one West SC

2. Offline: West SCs
Online: East ABs, East SCs and AGS 1 & 2
Construct: AGS 3&4 in West Secondary 
Clarifiers

3. Offline: East ABs and SCs
Online: AGS 1 through 4

4. Construct: Peak Flow EQ Basins in East ABs

Staged demolition of West SCs
Deep vertical excavation
Geotechnical and groundwater 
impacts
Increased truck traffic to haul debris 
and spoils



Coastal Treatment Plant  Page 32 of 36
Coastal Treatment Plant Future Alternatives Feasibility Study
FINAL

7. Future Considerations

SOCWA and member agencies are interested in gaining a high-level understanding of how the secondary 
treatment alternatives may be synergistic with near-term and long-term drivers for reuse in the region. 
This section summarizes the future considerations for the CTP including potential future regulatory 
drivers, industry trends, and/or synergies with advanced water treatment for reuse.  The facilities and 
costing in the previous sections do not include the advanced water treatment elements described in 
Section 7. As discussed with SOCWA during this project, a follow-on study to better define drivers, 
goals, demands for reuse, etc. should be considered prior to capital improvements programming.

7.1 Potential Future Advanced Treatment Considerations 

The preceding sections provide a summary of the different alternatives being considered for the CTP. 
There is benefit in identifying and considering potential synergies which may exist between these 
different alternatives and potential future drivers and considerations. This section summarizes the 
potential drivers that SOCWA may want to consider and explore further on a future phase of this project, 
and potential ways to integrate those considerations with the shortlisted treatment alternatives. 

7.1.1 Potential Future Drivers

Figure 7-1 summarizes potential near-term and long-term drivers for advanced treatment based on 
current industry trends.

Figure 7-1. Example Near-Term and Long-Term Drivers 

Near-term drivers may include improved effluent quality for ocean discharge. From a nutrient 
perspective, the alternatives developed in this study will reduce effluent total inorganic nitrogen. It should 
be noted that the CTP has a successful record of meeting current regulatory requirements for effluent 
quality and that nutrient removal is not currently required. Details on contaminants of concern (CECs) are 
shown as examples that may be considered for future projects. Additionally, quantifying the presence of 
CECs and addressing them per future regulatory requirements may be considered in the near-term. 
Additionally, increased demand for recycled water may be a near-term driver.



Coastal Treatment Plant  Page 33 of 36
Coastal Treatment Plant Future Alternatives Feasibility Study
FINAL

Long-term drivers may include enhancement of effluent quality (nutrients, CECs, etc.), reducing ocean 
discharge, and requirements for high level of treatment. Additionally, increased facility resiliency an 
reduced dependance on traditional water supplies might support potable reuse in the future at the CTP. 

7.1.2 Potential Planning Approach

Considerations including water demand, indirect and direct reuse, access to local tie-in locations, cost of 
treating and conveying, and evolving regulatory requirements should all be considered and evaluated in a 
“Holistic Approach” follow-on study to this project. Figure 7-2 summarizes the potential regulatory 
outlook associated with the near- and long-term drivers and a potential approach for future planning.

Figure 7-2. Potential Regulatory Outlook and Future Planning Approach  

7.1.3 High-level Advanced Treatment Layouts

Hazen completed a high-level evaluation of synergies that may exist between addressing CECs or 
potential reuse in the future with the secondary treatment processes described in Section 5. Since space at 
the CTP site is restricted, identifying potential space requirements during the future secondary upgrades 
should be considered to enable potential future reuse improvements. Figure 7-3 identifies what additional 
footprint may be available with the corresponding shortlisted alternatives. It should be noted, for this 
high-level evaluation, the existing AWT (media filtration, disinfection, and potentially the current 
membrane facility) may be replaced by the concepts discussed in this section. Components of the AWT 
that could remain and be enhanced could be refined as long-term drivers for advanced treatment at the 
CTP develop.  



Coastal Treatment Plant  Page 34 of 36
Coastal Treatment Plant Future Alternatives Feasibility Study
FINAL

Figure 7-3. Available Footprint for Future Advanced Treatment Facilities  

Figures 7-4 and 7-5 are example high-level conceptual layouts of a membrane-based advanced water 
facility that could address future drivers including reduction of CECs, expansion of reuse capacity, and/or 
preparing for potable reuse. Figure 7-4 was developed for the five-stage BNR or AGS approach.  Figure 
7-5 applies to the MBR alternative and assumes successful demonstration of MBR for pathogen removal 
to eliminate an additional MF membrane system. Further development of these concepts can be 
considered in a follow-on study. 



Coastal Treatment Plant  Page 35 of 36
Coastal Treatment Plant Future Alternatives Feasibility Study
FINAL

Figure 7-4. Example Site Layout of Advanced Water Treatment Facility for BNR or AGS 
Alternatives   



Coastal Treatment Plant  Page 36 of 36
Coastal Treatment Plant Future Alternatives Feasibility Study
FINAL

Figure 7-5. Example Site Layout of Advanced Water Treatment Facility for MBR Alternative

8. Summary of Alternatives

The five-stage BNR, MBR, and AGS alternatives are all compatible with and can prepare SOCWA for 
potential future regulations for enhanced effluent quality and increased production of recycled water. All 
three alternatives are feasible and can be constructed while maintaining operation of the existing facility 
detailed in Section 6.3. The five-stage BNR alternative leverages more existing infrastructure than the 
MBR and AGS alternatives resulting in lower initial capital investment and a lower 20-year net present 
value cost. 

The existing site conditions (site constraints, soils, and accessibility) pose a more significant challenge to 
the construction of the MBR and AGS alternative, increasing capital costs. The MBR alternative provides 
a potential advantage for future reuse as it may reduce the number of required unit processes (i.e. 
elimination of microfilters for potable reuse), which could reduce the cost and impacts of future advanced 
treatment.



 A-37
Coastal Treatment Plant Future Alternatives Feasibility Study
FINAL

Appendix A: September 2019 Update



CTP Feasibility Study Update

October 1, 2020



Agenda

• Data Review Update
• Conceptual Design Basis
• Evaluation Approach 
• Conceptual Layouts
• Preliminary Evaluation and Screening
• Next Steps

2



Data Review Update

3



Influent Flow 

4



Influent TSS

5



Influent BOD

6



Influent cBOD

7



PE TSS

8



PE BOD

9



PE NH3

10



Conceptual Design Basis

11



Influent Characteristics

Historical data based on plant operations data: Jan 2016 to July 2020

Parameters Units
Current Future

Average 
Annual

Maximum 
30-Day

Average 
Annual

Maximum 
30-Day

Flow MGD 2.68 2.93 4.00 4.39

BOD5
mg/L 292 350 292 350

lbs/d 6,600 8,600 9,800 12,900

TSS
mg/L 364 461 364 461

lbs/d 8,100 11,300 12,200 16,900

VSS
mg/L 325 398 325 398

lbs/d 7,300 9,700 10,900 14,600

NH3-N
mg/L 32 37 32 37

lbs/d 730 900 1,100 1,400



Primary Effluent 

13

Criteria
BOD5 NH3-N

Current Annual Average
2.7 mgd

mg/L 145 32.3

lb/d 3,300 730

Design Annual Average
4.0 mgd

mg/L 145 32

lb/d 4,900 1,080

Design Maximum 30-Day
4.4 mgd

mg/L 187 39

lb/d 6,900 1,440

Design Maximum 7-Day
4.7 mgd

mg/L 213 46

lb/d 8,500 1,830

Design Maximum Day
5.9 mgd

mg/L 257 52

lb/d 12,800 2,600



Evaluation Approach

14



Task 1 - Develop and Analyze Alternatives to Upgrade Treatment but 
De-rate the Plant Capacity to 4.0 mgd 

High-level evaluation and screening to shortlist to 2 potential implementable 
solutions: 
(will be a relative comparison (scoring 1 through 5, from lowest to highest) of the alternatives using the following 

criteria)

• Relative capital cost 
• Relative estimated energy and chemical requirements
• Compatibility with water quality goals for recycled water and flexibility in accommodating potential 

future discharge limits
• Compatibility of selected process to be incorporated into existing infrastructure while maintaining 

operations

15



Future Alternatives For Consideration 

• Conventional Activated Sludge (CAS) (selector/nutrient removal)

• Membrane Bioreactor (MBR)

• Membrane Aerated Biofilm Reactors (MABR)

• Aerobic Granular Sludge (AGS)

• Sequencing Batch Reactors (SBR)

16



Conventional Activated Sludge Biological Nutrient Removal (BNR)

17

• What?
• Biological N and P removal through zone 

design to select specific organisms 

• Why?
• Proven approach with decades of 

implementation
• Consistent effluent quality
• Improved settling

Parameter Typical Effluent Range 

TN (mg/L) 3 – 6 

TP (mg/L) 0.5 – 2 



Membrane Bioreactor (MBR)

• What?
• Secondary clarifiers replaced with 

membranes
• Pump or gravity flow MLSS from aeration 

basins to membrane tank
• Dedicated membrane tankage preferable for 

flexibility
• Typical BNR configurations can be used

• Why?
• Smaller footprint versus clarifier based 

secondary process
• Enhanced effluent quality for reuse

18

Courtesy of SUEZ



Membrane Aerated Biofilm Reactor (MABR)

• What?
• Uses gas-permeable membrane for biofilm 

growth
• O2 transfer directly to nitrifying biofilm

• Why?
• Increased capacity due to fixed film growth
• Reduced O2 requirements 
• Nitrification and denitrification in the same 

volume

19

Courtesy of GE ZeeLung System



Aerobic Granular Sludge (AGS)

20

• What?
• Simultaneous biological N and P removal 

through formation of granules typically in 
SBRs

• Why?
• Smaller footprint, higher loading rates
• Reduced energy
• Good settling
• Alternative to membrane bioreactors



Sequencing Batch Reactor

21

• What?
• Biological N and P removal through 

sequenced operation

• Why?
• Reduced complexity
• Settling in tank eliminates need for 

clarifiers 



Conceptual Layouts

22



CAS Layout

23

• Utilizes the East and West 
Aeration Basins

• Secondary clarifiers remain 



MBR Layout

27

• Utilizes the East 
Aeration Basins

• Reduced volume 
compared to other 
alternatives

• West basins could 
be utilized for 
equalization volume



Membrane Aerated Biofilm Reactors 

29

• Similar to conventional 
layout

• MABR cassettes located in 
the anoxic zone to improve 
total nitrogen removal and 
reduce energy



AquaNereda Aerobic Granular Sludge

32

• Requires deep tanks 
(>18ft) 

• Sludge buffer tanks 
located in existing West 
clarifier



AquaSBR Sequencing Batch Reactor

34

• Requires the footprint of the 
existing aeration basins and 
secondary clarifiers 



Facility Comparisons

36

CAS BNR

MBR

MABR

AGS

SBR



Summary 

37

Parameter CAS MBR MABR Aqua Nereda
AGS

Aqua Nereda
SBR

Existing Basin 
Volumes, MG 2.0 1.1 2.0 0.93 -

New Basin 
Volume, MG - - - 0.935 5.0

Total Process 
Volume, MG 2.0 1.1 2.0 1.9 5.0

SRT 6-8 (Aer) 7.5 (Aer) 6.0 8.2 11.6

MLSS 3,000 <8,000 mg/L 2,800 8,000 4,500

Effluent Total 
Nitrogen <10 <10 <10 <10 <10

Effluent NH3 <1.0 <1.0 <1.0 <1.0 <1.0



Facility Impacts Summary

38

Parameter CAS MBR MABR Aqua Nereda
AGS

Aqua Nereda
SBR

CTP Primary 
Clarifiers + + + ? ?

Repurpose CTP 
Aeration Basins + + + +/- -

Require Tertiary 
Facilities Y N Y Y Y

Sludge Export PS 
Compatibility Y Y Y Y Y

RTP Gas 
Generation



Preliminary Evaluation and 

Screening

39



Screening Evaluation Insights 

CAS MBR MABR AGS SBR
Relative Capital 

Cost
$$ $$ $$$ $$$ $$$

Relative Energy 
and 

Chemical Costs
$$ $$$ $ $ $$

Compatibility 
with WQ 

Objectives
++ +++ ++ ++ ++

Compatibility 
with Existing 
Infrastructure

+++ ++ +++ + -

40



Preliminary Scoring 

CAS MBR MABR AGS SBR
Relative Capital 

Cost
5 4 3 2 1

Relative Energy 
and 

Chemical Costs
3 2 4 4 3

Compatibility 
with WQ 

Objectives
3 5 3 3 3

Compatibility 
with Existing 
Infrastructure

5 3 4 2 1

Total Score 16 14 14 11 8

42



Next Steps

43



Task 1 - Develop and Analyze Alternatives to Upgrade Treatment but 
De-rate the Plant Capacity to 4.0 mgd 

• Progress the two (2) leading potential alternatives through:
• Preliminary sizing and conceptual layout
• Comparative advantages and disadvantages
• Relative complexity
• Conceptual level costs (Task 2)

44



Task 2 - Develop Cost Estimates

Hazen will develop estimated capital and operation and maintenance (O&M) 
costs for the two (2) screened alternatives evaluated in Task 1. 
• The capital cost estimates will be Class 5 Level 
• Hazen will develop the estimated capital costs with O&M costs (chemical, energy and sludge 

disposal). 

45



Task 3 – Presentation and Findings

Hazen will prepare a table summarizing estimated costs and other non-
economic factors considered in the comparative evaluation of the alternatives 
analyzed in Task 1. The presentation will include the following:
• Table comparing alternatives

• Brief discussion of other alternatives not analyzed including abandoning the CTP (conveying 
wastewater to the Regional Treatment Plant or JB Latham Treatment Plant) and maintaining the 
CTP at its current 6.7 mgd capacity.

• Estimate of the overall time frame to implement the alternatives

• Regulatory and permitting issues to be considered

• Future potential trends and concerns for potential potable reuse.

46



Project Schedule and Deliverables

• Project will be substantially completed 6 months from NTP 